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Other STI(s) found

Treat for Gonorrhoea and Chlamydia
Ciprofloxacin tabs 500mg oral stat 

Doxycycline tabs 100mg b.i.d 7/7 

Educate on the importance of drug compliance 

Provide health education 

Partner management 

Promote and provide condoms 

Offer HIV counseling and testing 

Find other cause of  
dysuria and treat 
accordingly
Provide health education 

Counsel on risk reduction 

Appointment in 7 days

Patient complains of Urethral 
discharge or Dysuria

Continue to 2nd Visit

Take history 
Examine, milk urethra if necessary 

No discharge, no other STIUrethral discharge con� rmed

Use appropriate
Flow Chart(s)

Flow Chart 1.1 Management of Urethral Discharge Syndrome  (UDS), First Visit

Management of Urethral 
Discharge Syndrome (UDS)1

Other option for secondline treatment of Neisseria Gonorrhoea is Spectinomycin Inj. 2gw i.m. stat 

This flowchart assumes effective therapy for gonorrhoea to have been received and taken by the patient prior to this visit  1



2

Management of Urethral 
Discharge Syndrome (UDS)1

Other option for secondline treatment of Neisseria Gonorrhoea is Spectinomycin Inj. 2g i.m. stat 

This flowchart assumes effective therapy for gonorrhoea to have been received and taken by the patient prior to this visit 

Flow Chart 1.2  Management of Urethral Discharge Syndrome (UDS),  Second Visit 

Provide prolonged Chlamydia
treatment, Treat for trichomoniasis
and 2nd line for gonorhoeae

 Doxycyline tabs100mg b.i.d 7/7 

Metronidazole tabs 2 g stat 

 Inj. Ceftriaxone 250mg i.m stat 

Discharge  
from clinic

Start of 2nd Visit

Continue to 3rd Visit

Take history to assess treatment compliance & possible  
re-infection
Examine, milk urethra if necessary 

No discharge, but Dysuria

Cured

Persistent discharge No discharge Other STI(s)

Refer for laboratory 
investigations

Use appropriate
Flow Chart(s)

Flow Chart 1.3 Management of Urethral Discharge Syndrome (UDS), Third Visit

Refer for laboratory 
investigations

Discharge 
from clinic

Start of 3rd Visit

Take history to assess treatment compliance & possible  
re-infection
Examine, milk urethra if necessary 

Cured

Persistent discharge No discharge Other STI(s)

Use appropriate
Flow Chart(s)



Flow Chart 2.1 Management of Vaginal Discharge Syndrome (VDS), First Visit

Treat for Gonorrhoea, 
Chlamydia & Trichomoniasis
Ciprofloxacin 500mg stat
Doxycycline tabs 100mg b.i.d 

7/7
Metronidazole 2g stat
Educate on importance of 

drug compliance
Provide Health Education
Counsel on risk reduction
Partner Management
Promote & provide condoms
Offer PITC

Treat for Candidias 
Clotrimazole        
     pessaries
    100mg o.d 6/7

Appointment in 7 days

Patient complains of vaginal discharge or 
vulva itching/burning micturition

Continue to 2nd Visit

Take history
Physical examination including speculum

Non-curdlike 
discharge noted

Only curdlike 
discharge noted

No abnormal 
discharge

Other STI(s) 
found

Lower abdominal 
pain found

Provide health 
education

Counsel on risk 
reduction

 Promote & 
provide condoms

Offer PITC

Use 
appropriate
Flow Chart(s)

Use the 
Flow Chart 
for lower 
abdominal 
pain 
syndrome

Management of Vaginal 
Discharge Syndrome (VDS)2

Do not give Metronidazole in 1st trimester of pregnancy: 

Do not give Doxycycline or Ciprofloxacin in pregnancy or to lactating mother:  

          substitute with Erythromycin 500 mg t.i.d 7/7 and Ceftriaxone 250 mg i.m. stat.
3



Flow Chart 2.2 Management of Vaginal Discharge Syndrome (VDS),  Second visit 

No 
discharge 

Other 
STI(s)

Treat Candidiasis, Bacterial Vaginosis 
Prolonged Chlamydia treatment and 
2nd line for Gonorrhoea

Clotrimazole vaginal pessaries  
100mg o.d 6/7
Ceftriaxone 250mg i.m. stat 

Doxycycline 100mg b.i.d 7/7 

Metronidazole tabs 400mg b.i.d 7/7 

Treat mixed infections
Clotrimazole pessaries  
100mg o.d 6/7
Tab Ciprofloxacin 500mg  
stat.
Doxycycline 100mg b.i.d 7/7 

Metronidazole tabs 2 g stat 

Start of 2nd Visit

Continue to 3rd Visit

Take history to assess treatment compliance or  
possible re-infection
Examine 

Persistent curdlike 
discharge

Persistent non-
curdlike discharge

Discharge from 
clinic

Use appropriate
Flow Chart(s)

Cured

Flow Chart 2.3 Management of Vaginal Discharge Syndrome (VDS), Third Visit

Refer for laboratory 
investigations

Discharge 
from clinic

Start of 3rd Visit

Take history and examine

CuredNo improvement Other STI(s)

Use appropriate
Flow Chart(s)

       

Management of Vaginal 
Discharge Syndrome (VDS)2

Do not give Metronidazole in 1st trimester of pregnancy: 

Do not give Doxycycline or Ciprofloxacin in pregnancy or to lactating mother:  

          substitute with Erythromycin 500 mg t.i.d 7/7 and Ceftriaxone 250 mg i.m. stat.
4



Flow Chart 3.1 Management of Pelvic In� ammatory Disease (PID), First Visit

Other STI(s) 
found

Use appropriate
Flow Chart(s)

Abnormal vaginal bleeding, 
missed period, recent 
delivery and abortion

Treat for Gonococcal Infection,
Chlamydia trachomatis and
Anaerobic Bacteria

Ciprofloxacin 500 mg stat 
Doxycycline tabs 100 mg b.i.d  
14/7
Metronidazole tabs 400 mg  
b.i.d 14/7
 Provide analgesics. 

Educate on importance of  
drug  compliance
Provide health education 
Counsel on risk reduction 
Partner management 
Promote & provide condoms 
Offer PITC 

Appointment in 3 days

Patient complains of lower 
abdominal pain

Continue to 2nd Visit

Take history 
Physical examination including speculum  

Lower abdominal 
tenderness,    vaginal 

discharge 
Temp. = or > 38˚C

Lower abdominal tenderness  
and vaginal discharge cervical 

excitation or tenderness present

Refer to surgeon or 
gynaecologist.
Before referral, set up 
an I.V line and apply 
resuscitatory measures 
if necessary.

After in-patient management
Educate on importance of drug  
compliance
Provide health education 

Counsel on risk   reduction
Partner management 
Promote & provide condoms 

Offer PIT  C

Refer to in-patient 
department for 
management

Management of Pelvic 
In� ammatory Disease (PID)3

5



Flow Chart 3.2  Management of Pelvic In� ammatory Disease (PID),  Second Visit

Other STI(s)

Appointment in 7 days

Start of 2nd Visit

Continue to 3rd Visit

Take history and examine

ImprovedNo improvement

Use appropriate
Flow Chart(s)

Continue with Doxycycline 
and Metronidazolen

Refer to surgeon or
gynaecologist

Flow Chart 3.3 Management of Pelvic In� ammatory Disease (PID), Third visit

 Discharge from clinic
Advise to complete treatment

Treat with 2nd line drug
Ceftriaxone 250 mg i.m stat

Start of 3rd Visit

Take history and examine

Cured Symptoms persist Other STI(s)

Use appropriate
Flow Chart(s)

Management of Pelvic 
In� ammatory Disease (PID)3
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Flow Chart 4.1    Management of Painful Scrotal Swelling (PSS), First Visit

Other STI(s) 
found

Treat for Gonorrhoea and Chlamydia
infections

Ciprofloxacin 500mg stat 
Doxycline tabs 100mg b.i.d 7/7 
Educate on importance of drug compliance 
Provide scrotal support 
Provide analgesics 
Provide Health Education 
Promote and provide condoms 
Partner Management 
Counsel on risk reduction 

Offer PITC 

Complaint of painful scrotal swelling/pain

Continue to 2nd Visit

Take history and physical examination 

Testis rotated/elevated, 
Hydrocele, history of 

trauma
Scrotal swelling or 

pain con� rmed

Refer to surgeon

Appointment in 7 days

Use appropriate
Flow Chart(s)

Management of Painful 
Scrotal Swelling (PSS)4

7



Flow Chart 4.2    Management of Painful Scrotal Swelling (PSS),  Second Visit
          

Management of Painful Scrotal 
Swelling (PSS)4

Refer to surgeon Discharge from clinic

Start of 2nd Visit

Take history and examine

No improvement Improved Other STI(s)

Use appropriate
Flow Chart(s)
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Flow Chart 5.1    Management of Neonatal Conjunctivitis (NC), First Visit

No discharge

Treat for Gonorrhoea and Chlamydia
Irrigate eyes with normal saline or boiled and  
cooled  water 1-2 hourly until discharge is cleared
Ceftriaxone 50mg/kg stat(max 125mg) stat 
Erythromycin syrup 50mg/kg/day QID for 14/7 

Erythromicine syrup 50mg/kg/day qid for 14 days
Educate on importance of drug  compliance 
Provide Health Education 
Counsel on risk reduction 
Mother’s partner management 
Offers PITC to the mother and partner 
Promote and provide condoms to the mother 

Appointment in 3 days

Neonate with eye discharge

Continue to 2nd Visit

Take history and physical examination

Bilateral or unilateral reddish 
swollen eyelids with purulent 

discharge

Reassure mother advise 
to return if necessary

Management of Neonatal 
Conjunctivitis (NC)5

Both parents should be examined and treated as per flow chart for genital discharge syndrome.  9



Flow Chart 5.2   Management of Neonatal Conjunctivitis (NC), Second Visit

Other STI(s)

Continue with Erythromycin syrup 
50mg/kg/day QID to complete 14/7

Advise to complete treatment, 
Reassure and discharge from clinic

Appointment in 7 days 

Start of 2nd Visit

Continue to 3rd Visit

Take history and examine

No improvement

Flow Chart 5.3    Management of Neonatal Conjunctivitis (NC), Third Visit

Improved

Refer to Paediatrician or eye 
specialist Reassure and discharge

Start of 3rd Visit

Take history and examine

No improvement

Management of Neonatal 
Conjunctivitis (NC)5

Both parents should be examined and treated as per flow chart for genital discharge syndrome.  10



Flow Chart 6.1    Management of Genital Ulcer Disease (GUD), First Visit

 Reassure 
Provide health  
education
Counsel on risk  
reduction
 Offer PITC 

Treat for Syphilis, Chancroid, LGV & HSV-2
Benz. Penicillin 2.4 MU 
i.m stat 1/2 in each buttock 
Erythromycin 500mg QID 7/7 

Acyclovir tabs   400 mg 8hrly 7/7

Educate on importance of drug  Compliance 
Provide health Education 
Counsel on risk reduction 
Partner management 
Promote and provide condoms 
Offer PITC 

Appoint to return after 7 days

Patient complains of genital 
sore or ulcer

Continue to 2nd Visit

Take history and physical examination

Only Vesicles present Other STI(s)

No ulcer/Sore 
No vesicles 

No other STI(s)Ulcer/Sore found

Use appropriate 
Flow Chart(s)

Treat for HSV-2
Keep clean and dry 
Acyclovir tabs 400  
mg 8hrly 7/7
GV paint 

Management of Genital 
Ulcer Disease (GUD)6

Patients allergic to penicillin substitute with Erythromycin tabs 500mg QID for 15 days 

Do not give Acyclovir during pregnancy and breast feeding.  11



Flow Chart 6.2    Management of Genital Ulcer Disease (GUD), Second Visit

Other STI(s)

Treat with 2nd Line Drug
 Ceftriaxone 250mg i.m stat Discharge from clinic

Use appropriate Flow 
Chart(s)

Start of 2nd Visit

Take history and examine

No improvement Cured

Management of Genital 
Ulcer Disease (GUD)6

Patients allergic to penicillin substitute with Erythromycin tabs 500mg QID for 15 days 

Do not give Acyclovir during pregnancy and breast feeding.  12



Management of Inguinal 
Bubo (IB)7

Alternative treatment for Chancroid is Ciprofloxacin 500mg orally twice daily for 3 days and Doxycycline 100mg b.i.d 14/7. 

Do not incise the BUBO. 

Flow Chart 7.1    Management of Inguinal Bubo (IB), First Visit 

Other STI(s)

Treat for Lymphogranuloma venereum, 
H. ducreyi
 Erythromycin 500mgQID 14/7

Educate on importance of drug  
compliance
Provide health education 
Counsel on risk reduction 
Partner management 
Aspirate fluctuating lymphnodes  
through normal skin
Offer PITC 
Promote and provide co  ndoms

Patient complains of painful inguinal 
swelling

Continue to 2nd Visit

Take history and physical examination 

Swollen and/or tender 
Inguinal Lymphnodes and 

Genital Ulcer
Inguinal/Femoral Bubo(s) 

present

Use Genital 
Ulcer Flow Chart

Appoint to return after 7 days

Use appropriate 
Flow Chart(s)

Flow Chart 7.2    Management of Inguinal Bubo (IB), Second Visit

Other STI(s)

Refer to surgeon and 
continue treatment

Discharge from clinic and 
continue treatment

Use appropriate 
Flow Chart(s)

Start of 2nd Visit

Take history and examine

No improvement Improvement
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 Clinical Management of 
Survivors of Rape8

Flow Chart 8:    Clinical Management of Survivors of Rape

Rape established

Take history, examine and document basic data

Evidence of intercourse?

Counsel and reassure

No

No

Negative

Negative

No

Yes

Yes

Yes

Positive

Positive

Occurrence < 72 hours?

Counsel and test for HIV

How is HIV test?

How is HIV test?

Counsel and 
test for HIV

Counsel and 
reassure

Link to HIV/ 
AIDS CTC

Link to HIV/ 
AIDS CTC

Give HIV PEP
1. Zidovudine300mg + 

Lamivudine 150mg 
1 tablet b.i.d

2. Efavirenz 600mg o.d

Provide Emergency Contraception
1. Microgynon 4 tablets 2 x day/1 day  OR
2. Lo-feminal 4 tablets 2 x day/1 day    OR
3. Insert copper IUCD until next menses

Occurrence < 120 hours?

Counsel and provide presumptive supervised treatment 
for STIs

1. Benzathine Penicillin 2.4 MU I.M single dose
 (1.2MU in each buttock)
2. Ciprofloxacin 500mg orally single dose
3. Metronidazole 2g orally single dose
4. Azithromycin 1g orally single dose

Always treat injuries including provision of TT 
Advice for legal protection issues 
Psychological support (both at time of crisis and long- 
term

Immunization against Hepatitis B (1 and 6 months) 
Re-evaluate after 3 months (genital examination) HIV  
and syphilis testing) 14
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